: o - Tubos de Acero de México, S.A.

; Te n a r Is Carret. México Veracruz Km 433.7 SN

; . Delfino Valenzuela Tejeria, Veracruz; Veracruz
: C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADODE PRUEBAS EN FABRICA Number / Namero: ‘Page / Pégina: (52) 229 989 1600 fax

.
“1.

CERTIFICADO DE PRUEBAS EN FABRICA 1 12040421 1/6

f. Date / Dia: June 19, 2012

i Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

l N/A 12725 1177995106

{Manufacturing Process / Procese de Manufactura: {Product Type / Tipo de Producto: {Surface / Superficie:

b SEAMLESS HOT ROLLED LINE PIPE SEAMLESS JVARNISHED

i LAMINADO EN CALIENTE SIN COSTURA TCONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

' API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 {NORMAL BEVEL

¢ ‘ ' , ' BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length/ Longitud: Quantity / Cantidad: 109 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.432 INCH ] 080 19.69 /2133 FT ) 12305.709 FT 67205.771LB 28.60 LB/FT
168.3 X 11 MM { ’ 6.00/ 6.50 MTS N { ) 30484.000 KG 42.67 KGIM

Specheﬁ condition ‘Specimen dimensions 1 Test YS. UT.S: =Y. 8/UT.S} Elongation/Alargamiento |
Heat N° | Sample N° 1de la probeta Dimensiones de la probeta temp | Eul 0.50 %. | Req. .. . | e -
Colada N° | Muestra N° A Type| Od Size Area { Temp. {Min: 290 Min: 415 Lo Min. | o] o
N Tipol = 1 Tamario Seccion | ensayo{Max: -- {Max: i_-. . - Ll
- | “mm mm2 °C mpa mpa -t in % %k
! 04155 1 14631 Ss L 25.52 X 10.91 2_7L8,42 RT | 333 505 0,66 2 1 263 3901
! JAM: As manufactured / Segin procéso de fabricacion Ls: Location of sample / Ubicacion de la muestra ~ . 7 _Ori: Orientation / Orientacion e R Se: Specimen condition /-Condicién de la probeta
’ {B: Body / Cuerpo ] ‘ Max: Maximum / Maximo ) . Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular
X AL: l,pngitudinal/Longitudinzai wepzMineMinimum /. Mlmmo ' . Req Reqwred/ Requendo o U.T.S: Ultimate tensile stren: Hcia:
Lo; Initiatiength / Longitud inicial : _‘Obt Obtamed/ Obtemdo L R Room temperaturel Temperatura amb»ente 7 YS Yield strength / Fluefici

- Heat N> 3 Sample N° I[P Max
‘Colada N2-} Muestra N° Min
04155 | 00001 =R o

04155 | 14631 Py

: : Th1s certificate is: xssued by a computenzed system and itisivalid with electronic signature. On 1he original cemf cate the trade-mark green oolored
5 "Tenans is. stamped in case the owner.of the onglnal cemﬁcate would release a copy of it; he must attest ns confonmty to the ongmal one takm
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12040421

Page / Pagina:

2/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: June 19, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer s Order ltem / Orden Cliente - lterm: Customer’s Reference / Ref. det Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 12725 177995/06

{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,O0CTOBER 1, 2007 B/X42-1245/1 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 109 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.432 INCH _ |oso 19.69/21.33 FT . .|2305.709 FT 67205.771 LB 28.60 LBIFT

168.3 X 11 MM : 6.00/ 6.50 MTS ‘|702:780 30484.000 KG 4267 KGM __,

X 1000

Si

Cr.

Mo S P Ni \'4 Cu | Al

120} -

40

15 | 30 | 30 | 400 80 | 400 | -

Sample N° |P

Heat N° 120| — | 40 | 15 | 30 | 30 | 400 ] 80 | 400 | -
Colada N° | Muestra N° | - - - - - - - -
04155 14632 7701 33 ] 81071161 51301 7] 2

Col:=1: SUMA Nb+V
- JCol 2° SUMA Mo+Cr+Ni+Cu+V

" Cal. 3: SUMA Nb#V+TI
- L Heai/Colada :

: Product / Producto .

Required values |

Individuals /:Individuales

Valores requeridos {7 M= ] Max. 22.0 | Var — Var: — | Txpodedureza
HeatN® f Sample N° | Specimen condition | Quad. | Scale b
Colada N° | Muestra N* Ls Sc Escala
[~ 04155 | 14631 B AM "HREW] 8
| oatss | 1as3 B AM Lot HRBW] j_

AN As manufaclured / Segln proceso de: fabncac«on T

tAvg: Average / Promed:o

- Min: Minimum / Minimo
- MW: Middie wall / Centro

[This certificals s issued.by @ computer
~{“Tenars” is stamped.-In case the owrier of

» >ystem ;andiitis: vahd with electronic signature. On the ongmal ‘certificate the trade-mark green oolored
the cngmal Certifi cate would release a copy of it he must aﬂest its. confomlty to the ongmal one

Este certificado se emite mediante sistema computanzado y.es:
Ten: s color verde. En caso de que et poseedor dei oemﬁcad‘

upon-himself the responsibility for ah!_ unlawful or.not: allowsd use. Any alteration and/or. falsxﬁcanon wﬂl be subjected-to the law.




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pégina: (52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 12040421 3/6
Date / Dia: June 19, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’'s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/06

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

BIX42-L.245/L.290 PSL1 NORMAL BEVEL

APl SPEC 5L,0CTOBER 1,2007

BISELADO NORMAL

Dimensions / Dimensiones: ] Schedule / Cédula:
6.625 X 0. 432 INCH 080
168.3 X 11 MM

Length / Longitud: . Quantity / Cantidad: 109 Pcs/Pz
19.69 /2133 FT ) 2305.709 FT 67205.771 LB
6.00/6.50 MTS " 1702.780 MTS 30484.000 KG

Nominal Weight / Peso Nominal:
28.60 LB/F:
42.62.,@M

ZAEN EL

Max: Maximum / Maximo

OD: Outside diameter / Diametro externo

Standard / Norma:

Heat N°
Colada N° } Muesti --Resultado
04155 14631, Good / Bueno

‘i.Préssure / Presion

Time/, Tlempo“ |

“i/Results / Resultado @7

"‘uni;\/um‘daa;]‘ ValueIValor ‘_ SecondslSegundos

psitin 2970 | 5

A i i i i - b A &
i ‘Satisfactory / Satisfactorio v i

Thns certihicate is isst by a computenzed system anditis valld wnh electronic signature. On the ongmal
|n case the owner. of the ongmal oemﬁcate would release a copy of rt e must attest ﬂs’conforrmty to the onglnal onet

Tenarisis stamped

mﬁtzte the trade-mark green colored

upon h;mself the respons:blhty for any. unlawful or.not; allowed lse. Any alteration and/or; falsnﬁcanon wm be S| ecled 10 the law.




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Namero: (52) 229 989 1600 fax

12040421

Date / Dia: June 19, 2012

Page / Pagina:

4/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 12725 177995/06
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,OCTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Schedule / Cédula:
080

|Dimensions / Diménsiones:
6.625 X 0.432 INCH

Nominal Weight / Peso Nominal:
28.60 LBIFT

Length / Longitud:
19.69/21.33 FT
6.00 / 6.50 MTS

Quantity / Cantidad: 109 Pcs/Pz
2305.708 FT 67205.771LB
702.780 MTS 30484.000 KG

Heat treatment fT ratamiento térmico: Pipe / Tubo

Escala de Temperatura celcius

Quench medxa of heat treatment process / Medio de enfriamento del tratamiento termlco Water I A ua

Supplementary Information

‘ Mahufadured by TenarisTamsa

steel makmg process: G

- IElectric Arc Fumace-Ladle Fumace«Contmuous Castmg Machme

- |Eully Killed Steel- . : '

. {Material free from Mercury contammatlon

lNot repaured by we!dmg

Non destrucuve test. Satisfactory

lnspecﬁon method -

1 EMI=FLvi- MPl—

AH PEC:St, OCTOBER 1, 2007, FE 200901 O1IASTM A106 11/

- JASTM A3 10/ASME SA106,2010 , j ‘
. MATERIAL ACCORDING TO NACE MR0175-2003

Informacxon Suplememana sl

: Horno de Arco Electanomo de Afi nacwn—Maquma de Col

Hacero wlmado con aluminio

al hbre de contaminacion de Mercurio:

No. reparado por soidadura

. Control no destructivo. Satisfactorio

. Metodo de inspeccion

(-EMI- FLV! - MPI- : .

il API SPEC 5L, OCTOBER 1, 2007 FE. 20090101/AS A10€
- ASTM A53 10/ASME SA106,2010

! MATER!AL DE ACUERDO A NACE MR0175-2003

‘Continua.

: Thi‘s‘ oemﬂcgte is |ssued bya computenzed system anditis: vahd wnth electronic signature. On'the ongmal oemﬁcame the: trade-mark green colored
| Tenans® lS stamped ln case the owner of the ongmal cemﬁcate would release a copy of it: he must attest ns conformxty to the ongmal one: taki }
= Jupon:himselfthe respons:blllty for any unlawfuf or: not allowed use. Any alteration and/or falsmcauon will i

Este mﬁtzdo se emite mediante sistema computan
Tenans color verde. En caso de que ! poseedor del cel
sponsable por cualquler uso ilegal o mdebldo Cualqule

alldado con firma electrénica. _El certificado original posee impreso el logo
_lmregue una copia, debera garannzar la conformidad con el original haciéndo

bjscted 1o.the law.




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

' - (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040421 516
Date / Dia: June 19, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works-Order N° / Confirmacion de Venta:
N/A 12725 177995/06 ]

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Supetficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ) IVARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,O0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:
6 625 X 0.432 INCH
68 3 X 11 MM

Schedule / Cédula: Length/ Longifud: Quantity / Cantidad: 109 Pcs/Pz
080 19.69/721.33 2305.709 FT 67205.771LB
6.00/ 615‘:0Av,l’lﬂ' 702.780 MTS 30484.000 KG _

Nominal Weight / Peso Nominal:
128.60 LB/IFT
42.67 KG/M

Supplementary Information
Informacién Suplementaria

{Tamea Ref. 255074

S . |Tamsa Ref: 255074

Quantity

Length

Cantidad Longitud Peso
- (Pieces) (ft) (m)
04155 108

2,305. 71 702, 7R : 30484

‘Average length per pipe

Nommal welght per. plpej :

‘Longitud’promedio por tubo

“ Peso nommal por fubo:

l @ ™
Bt R B 6.448

-IThis ceruﬁcate is lssued by a computenzed system and it IS valld wnh electronic signature. On the cngmal cemf cate the trade-mark green ‘colored
‘Tenaris is stamped, |n case the owner of the: ongmal certificate would release a copy of it hei must attest lts oonformxty to the original one takm

upon himself the responsibility for any unlawful or; not allcwed use. Any alteration and/or; fals;ﬁwuon wnll be sub]ected to the law.

‘ Este cemﬁcado se emite mediante sistema computanzado y.es val ado con firma electronica. .El certificade original posee impreso el Iog
o Tenans color verde. En caso de que el poseedor detl cemﬁcado entxegue una copia, debera
: responsable por cualquier uso ilegal o mdebldo Cualquner alteracabn yio falsificacion estarsis ujeta 2 la‘I

tizar la conformidad con el originat hacaend




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / NGmero: (52) 229 989 1600 fax

12040421

‘Date / Dia: June 19, 2012

Page / Pagina:

6/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:

API SPEC 5L.,0CTOBER 1, 2007

N/A 12725 177995/06
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA {CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

Standard or Specification / Normas o Especificaciones:

B/X42-1.245/1.290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Lengtﬁ / Longitud: Quantity / Cantidad: 109 Pcs/Pz TNominal Weight / Peso Nominal:
6.625 X 0.432 INCH 080 119.697/21.33 FT 2305.709 FT 67205 771 LB ) 28.60 LBIFT
168.3 X 11 MM 7_6.50 MTS 1702.780 MTS | 42.67 KG/M

This is to certify that the product described here has been manufactured, sem'eied, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor. may it be used as a declaration of origin.

Por el hreseme certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su-orden de-compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

CUSTOMER . THIRD PARTY

* INSPECTION COMPANY -
. COMPARIA DE INSPECCION

z __NO APLlCA
Employee Name: N/A

TENARIS QUALITY DEFARTMENT SIGNATURE

R

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDA]

Ricardo Lozano Armenta:

ThIS oemﬁmte is |ssued bya computenzed system ditis: vahd with electronic signature. On the ongmal cemﬁcate the trade-mark green oolored

Tenans is stamped [n case the ownerof the onglnei certificate would release a copy of it he: must attest its eonfon'mty to the original one takmg

Teresa M. Castella Abraham

Este certificado se emite mediante sistema computanzado y esivalidado: con firma electronica. _..El certificado original posee impreso el logo;
Tenans color verde. En caso de que el poseedor del cemﬁcado en jue una copia, debera, ga tizar la conformidad con e! criginal hacié:
ponsable por cualquter uso ilegal o indebido: Cualq

upon hi selfthe responsublllty for any unlawful or.niot: aﬂowed use. Any alteration and/or falsrﬁmnon will:be: sub;ected toithe law.




